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SAN-EI KAGAKU CO.,LTD.

362-23 AKAGIDAI KOUNOSU-SHI SAITAMA JAPAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS:

SAMPLE DESCRIPTION : PHP-900 IR-6

CLIENT REF.NO © 1908-01

SAMPLE RECEIVED . 2019/08/02

TESTING DATE © 2019/08/02 TO 2019/08/19

TEST REQUESTED © SELECTED TEST(S) AS REQUESTED BY CLIENT.
TEST METHOD(S) © PLEASE REFER TO THE NEXT PAGE(S).

TEST RESULT(S) : PLEASE REFER TO THE NEXT PAGE(S).

Yukihiro Ouchi / Quality Manager
SGS Japan Inc., Chemical Laboratory

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at hitp:/fwww.sgs.com. Attention is drawn
to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested.
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SAN-EI KAGAKU CO.,LTD.

362-23 AKAGIDAI KOUNOSU-SHI SAITAMA JAPAN

TEST RESULT(S)

ITEM(S) UNIT _ RESULT METHOD INST./PLACE _MDL
HALOGEN

FLUORINE(F) / N.D. BS EN14582(2016)/ Combustion IC* 50
CHLORINE(CI) / 190 BS EN14582(2016)/ Combustion IC* 50
BROMINE(Br) / N.D. BS EN14582(2016)/ Combustion IC* 50
IODINE(l) / N.D. BS EN14582(2016)/ Combustion IC* 50

NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit

REMARK: * = The test has been conducted in association with SGS Taiwan Ltd.
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SAN-EI KAGAKU CO.,LTD.

362-23 AKAGIDAI KOUNOSU-SHI SAITAMA JAPAN

MEASUREMENT FLOW CHART

1) Name of the person in charge of measurement: Ryohei Fukawa
2) Name of the person responsible for measurement: Mayumi Otani

Cutting Preparation

HALOGEN

\4

Sample measurement
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Oxygen bomb/ Pyrohydrolytic furnace combustion
Absorption
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SAN-EI KAGAKU CO.,LTD.

362-23 AKAGIDAI KOUNOSU-SHI SAITAMA JAPAN

SAMPLE IMAGE

<END>
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